
PARTS INFORMATION
Earth Auger

SERIAL NUMBER RANGE: ALL

Champion Power Equipment, Inc., Santa Fe Springs, CA USA

REV 20221005

To order replacement parts please visit: 
shop.championpowerequipment.com 

or call 1-877-338-0999.

MODEL #201092



2

TABLE OF CONTENTS
Earth Auger Parts Diagram.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

Earth Auger Parts List.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Engine Parts Diagram.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

Engine Parts List.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6



201092 - Earth Auger

3

EARTH AUGER PARTS DIAGRAM



201092 - Earth Auger

4

EARTH AUGER PARTS LIST

# Part Number Description Qty.

1 101480040001000 Four-Cycle Engine, 53.5 cc 1

2 B02040602067 Bolt, M6 × 20 4

3 30010860107000 Bolt, M5 × 35 1

4 20010860107040 Throttle Cable And Trigger Assembly 1

5 20020860107000 Handle Bar Assembly 1

6 30010860102000 Gear Box Seat 1

7 B13360602067 Bolt Assembly, M6 × 20 4

8 20060860103000 Gear Case Assembly 1

9 B13360603567 Bolt Assembly, M6 × 35 2

10 B13360605567 Bolt Assembly, M6 × 55 4

11 20040860107000 Auger Bit Assembly 1

11-1 30020860107000 Adapter, Auger Bit 1

11-2 30030860107000 Cushion Spring 1

11-3 B0131080606B Bolt, M8 × 60 2

11-4 30040860107000 Boat Washer, Ø8.5 × Ø22 × 2 2

11-5 30050860107000 Washer, Ø8.5 × Ø22 × 2.2 2

11-6 B0441080004B Nut, M8 2

11-7 B02270500626 Bolt, M5 × 6 2

11-8 20060860107000 Auger Bit 1

11-9 B0131060186B Bolt, M6 × 18 2

11-10 30040860103000 Earth Blade 1

11-11 B0441060004B Nut, M6 2

11-12 39340860103000 Fishtail Bit Point 1

12 39350860103000 Clevis Pin With Double Wire 1



201092 - Earth Auger

5

ENGINE PARTS DIAGRAM



201092 - Earth Auger

6

ENGINE PARTS LIST

# Part Number Description Qty.

1 B0204050206B Bolt, M5 x 20 14

2 21080113001000 Oil Seal, Ø17 x Ø27 x 6 2

3 33010148001000 Crankcase Cover 1

4 31090135001000 Washer, Oil Drain Plug 1

5 31080135001000 Oil Drain Bolt 1

6 35090132001000 Washer Ø4.6 x Ø13.8 x 1 2

7 33030148001000 Pin, Oil Gear 1

8 31070113001000 Oil Gear 1

9 B08100000311 "E" Ring, Ø3 1

10 33020148001000 Gasket, Crankcase Cover 1

11 23030112001000 Rocker Arm, Upper 2

12 33050112001000 Rocker Arm Shaft, Upper 1

13 33040112001000 Pin-Lift 2

14 33020113001000 Rocker Arm Shaft, Down 2

15 33030112001000 Shaft Sleeve 1

16 33020112001000 Rocker Arm,Down 2

17 33030113001000 Washer Ø5.2 x Ø10 x 1.5 1

18 23040113001000 Cam Assembly 1

19 31070148001000 Pin, Ø8 x 10 2

20 21010148001000 Crankcase, Top 1

21 B02120500561 Set Screw, M5 x 5 1

22 31180112001000 Exhaust Valve 1

23 31200112001000 Inlet Valve 1

24 31190112001000 Valve Spring 2

25 33110114001000 Retainer, Valve Spring 2

26 32050113001001 Gasket, Cylinder Head Cover 1

27 31150112001000 Cylinder Head Cover 1

28 B0204050126B Bolt, M5 x 12 4

29 31250114001002 Spark Plug, A7TC 1

30 31020148001000 Baffle,Cylinder Head 1

# Part Number Description Qty.

31 B1336050146B Bolt Assembly, M5 x 14 2

32 32080113001000 Gasket, Inlet 1

33 36010148001000 Intake Seat 1

34 B1336050206B Bolt Assembly, M5 × 20 3

35 36020148001000 Gasket, Carburetor 1

36 26010148001000 Carburetor Assembly 1

37 B1336050556B Bolt Assembly, M5 × 55 2

38 26020148003000 Air Filter Assembly 1

38-1 36020148003000 Housing, Air Filter 1

38-2 36030148003000 Element, Air Filter 1

38-3 36010148003000 Cover, Air Filter 1

38-4 37140104011000 Knob, Screw 1

39 26030148003000 Primer Bulb 1

40 36040148003000 Fuel Tube, Primer Bulb 1

41 36030148001000 Breather Tube 1

42 31060148001000 Pin, Ø6 x 12 2

43 B13080401421 Bolt Assembly, M4 x 14 1

44 31080148001000 Oil Conduit 1

45 31010148001000 Stud Bolt 1 1

46 32120113001000 Reed Valve 1

47 31050114001000 Reed Valve Limit Plate 1

48 B02270300626 Screw M3 x 6 1

49 32010148001000 Crankcase, Down 1

50 32020148001000 Stud Bolt 2 2

51 39010148003000 Spark Plug Shield 1

52 29010148003000 Wind Scooper 1

53 29020148001000 Recoil Starter Assembly 1

54 35300132001000 Washer, Ø6.6 x Ø12.8 x 1 3

55 B0419050004B Nut, M5 3

56 22010148001000 Oil Dipstick Assembly 1



201092 - Earth Auger

7

Engine Parts List

# Part Number Description Qty.

56-1 32030148001000 Oil Dipstick 1

56-2 32050148001000 O-Ring, Oil Dipstick 1

56-3 32040148001000 Oil Dipstick Seat 1

56-4 32060148001000 O-Ring, Oil Dipstick Seat 1

57 37010148001000 Gasket, Muffler 1

58 27010148001000 Muffler Assembly 1

59 B1336050656B Bolt Assembly, M5 x 65 2

60 B1336050406B Bolt Assembly, M5 x 40 1

61 37020148001000 Muffler Shield 1

62 B1336050186B Bolt Assembly, M5 x 18 3

63 27020148001000 Screw, ST3.5 x 6.5 1

64 B05003506ECB Spark Arrestor 1

65 B0124060206B Bolt, M6 x 20 1

66 38010148001000 Washer, Ø6.5 x Ø20 x 2 1

67 28030148001000 Clutch Assembly 1

68 34030113001000 Circlip, Piston Pin 2

69 34020104001000 Piston Pin 1

70 24030113001000 Piston Ring 1

71 34040113001000 Piston 1

72 24010148001000 Crankshaft / Connecting Rod  Assembly 1

73 34030112001000 Key 1

74 28020148001000 Ignition Coil Assembly 1

74-1 38020148001000 Ignition Coil 2

74-2 38030148001000 Flameout Line 3

75 B0131050206B Bolt, M5 x 20 1

76 28010148001000 Rotor Assembly 1

77 38020113001000 Starting Ratchet 1

78 34090113001000 Nut, M10 x 1.25 1

79 29050148003000 Fuel Filter And Fuel Tube And Seal Assembly 1

79-1 39040148001000 Fuel Filter 1

79-2 39010148001000 Fuel Inlet Tube 1

79-3 39020148001000 Fuel Return Tube 1

# Part Number Description Qty.

79-4 39030148001000 Rubber Plug, Fuel Tank 1

80 28010110001000 Fuel Tank Cap 1

81 29040148001000 Fuel Tank 1

82 39050148001000 Washer, Ø6.2 x Ø16 x 1.6 2

83 B1336060356B Bolt Assembly, M6 x 35 2


